CHASSIS, CAB FRAME FOR POLARIS RANGER 570 EU 2016

CHASSIS, CAB FRAME   R16RMA57F1/N1/EFH/SF1/2N1 (49RGRFRAME15570) for Polaris RANGER 570 EU 2016
 
(1)  1020162-458
WELD-CAB FRAME LH M.BLK
 
(2)  1020163-458
WELD-CAB FRAME RH M.BLK
 
(3)  1020164-458
WELD-CAB FRAME LWR REAR M.BLK
 
(4)  5258471-458
PLATE-WINDSHIELD MOUNT BLK
 
(5)  7518450
BOLT-M8X20-1.25 HX HD FLG
 
(6)  7519059
SCR-HXFL-M10X1.25X30 8.8 ZOD
 
(7)  7520121
SCR-TFTX-M8X1.25X30 ZOD
 
(8)  7520139
SCR-HXFL-M10X1.5X75 8.8 ZY3 NY
 
(9)  7547313
NUT-M10X1.5 HXFLG NYLON INS
 
(10)  7547333
NUT-M10X1.25 FLG NYLOC-OLIVE D
 
(11)  5439299-070
HANDLE-GRAB ROPS BLK
 
(12)  7518555
BOLT-M8X1.25X20 HXFLG TAP/R-OD
 
(13)  1020555-458
WELD-CAB FRAME REAR M.BLK
(13)  1021194-458
WELD-CAB SUPPORT REAR M.BLK
 
(14)  7518460
BOLT-M10X1.5X20 HXFLG W/PATCH
 
(15)  7520213
SCR-HXFL-M10X1.5X30 8.8 ZY3 NY
Part number Description
# 1
1020162-458
WELD-CAB FRAME LH M.BLK
# 2
1020163-458
WELD-CAB FRAME RH M.BLK
# 3
1020164-458
WELD-CAB FRAME LWR REAR M.BLK
# 4
5258471-458
PLATE-WINDSHIELD MOUNT BLK
# 5
7518450
BOLT-M8X20-1.25 HX HD FLG
# 6
7519059
SCR-HXFL-M10X1.25X30 8.8 ZOD
# 7
7520121
SCR-TFTX-M8X1.25X30 ZOD
# 8
7520139
SCR-HXFL-M10X1.5X75 8.8 ZY3 NY
# 9
7547313
NUT-M10X1.5 HXFLG NYLON INS
# 10
7547333
NUT-M10X1.25 FLG NYLOC-OLIVE D
# 11
5439299-070
HANDLE-GRAB ROPS BLK
# 12
7518555
BOLT-M8X1.25X20 HXFLG TAP/R-OD
# 13
1020555-458
WELD-CAB FRAME REAR M.BLK
# 13
1021194-458
WELD-CAB SUPPORT REAR M.BLK
# 14
7518460
BOLT-M10X1.5X20 HXFLG W/PATCH
# 15
7520213
SCR-HXFL-M10X1.5X30 8.8 ZY3 NY
Here are all the parts relating to the CHASSIS, CAB FRAME - R16RMA57F1 / N1 / EFH / SF1 / 2N1 (49RGRFRAME15570) of your 2016 RANGER 570 EU. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...